







Test Report SL52025245694301TX Date: April 27,2020 Page 1 of 3

HOLLEE FASHIONAL CO.,LTD

14F BUILDING A, ZHONGLIANG PLAZA, NO.345 YOUYI NORTH STREET, SHIJIAZHUANG, CHINA.

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description : (A)PE gown marerial 43gsm+2gsm

Composition : (A)polyethylene

Sample Color : (A)blue End Use : (A)PE gown

Proposed Care Instruction:

図 及 図 図 文 回

Sample Receiving Date : Apr 24, 2020

Testing Period : Apr 24, 2020 - Apr 27, 2020

Test Result(s) : Unless otherwise stated the results shown in this test report refer only to the

sample(s) tested, for further details, please refer to the following page(s).

Test Performed : Selected test(s) as requested by applicant



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions/Terms

3rdBuilding,No.889,Yishan Road,Xuhui District Shanghai,China 200233 中国・上海・徐江区宜山路889号3号楼 邮编: 200233 t (86-21) 61402666 t (86-21) 61402666

f (86–21) 64958763 f (86–21) 64958763 www.sgsgroup.com.cn e sgs.china@sgs.com









Test Report SL52025245694301TX Date: April 27,2020 Page 2 of 3

Conclusion A Remark

Water Resistance(Hydrostatic Head) M
Water Resistance(Impact Penetration Test) M

Remark(s): M=Meet Client's Requirement

Signed for and on behalf of SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd Testing Center

Sara Guo (Account Executive)



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions/Terms

3rdBuilding,No.889,Yishan Road,Xuhui District Shanghai,China 200233 中国・上海・徐江区宜山路889号3号楼 邮编: 200233 t (86-21) 61402666 t (86-21) 61402666 f (86–21) 64958763 f (86–21) 64958763 www.sgsgroup.com.cn e sgs.china@sgs.com







Date:April 27,2020



Test Report Test Result SL52025245694301TX

Page 3 of 3

Water Resistance(Hydrostatic Head)

(AATCC TM 127-2018;Hydrostatic Head; Rate of increase of water pressure: 60 cm H2O/min, temp. of distilled water: 21 ℃, {Test Side})

As Received

<u>(A)</u>	No. 1	No. 2	No. 3	Average	Requirement
Water Column(cmH2O)	>50.0	>50.0	>50.0	>50.0	>50cmH2O

Water Resistance(Impact Penetration Test)

(AATCC TM 42-2017;Impact Penetration Type I Tester —Tested under controlled condition, water temperature : 27±1 ℃)

As Received

<u>(A)</u>	No. 1	No. 2	No. 3	Average	Requirement
The weight of the blotter gained(g)	0.0	0.0	0.0	0.0	<1.0g





The statement of conformity in this test report is only based on measured values by the laboratory and does not take their uncertainties into consideration.

End of Report



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions/Terms

3rdBuilding,No.889,Yishan Road,Xuhui District Shanghai,China 200233 中国・上海・徐江区宜山路889号3号楼 邮编: 200233 t (86-21) 61402666 t (86-21) 61402666

f (86–21) 64958763 f (86–21) 64958763 www.sgsgroup.com.cn e sgs.china@sgs.com